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Spare parts list for GT250C

S/N NAME SPEC.

GT250-1 Engine
GT250-2 Bush 028.2*@022.2*10.2
GT250-3 Engine bracket assy.
GT250-4 Flat washer 28
GT250-5 Spring washer o8
GT250-6 Bolt M8*50
GT250-7 Clutch Assy.
GT250-8 Bush 022.2*028.2*8.2
GT250-9 Flat Key 4*5*16
GT250-10 Extra big size washer 235*910*3
GT250-11 Spring washer 210
GT250-12 Bolt M10*30
GT250-13 Clamp 218
GT250-14 Washer 225.8*018.3*1.5
GT250-15 Dynamic friction disc
GT250-16 Flat ball bearing 51107
GT250-17 Clutch dynamic disc
GT250-18 Big Washer 256*@35.5*1.5
GT250-19 Clamp 235
GT250-20 Iron Ball 213
GT250-21 countersunk bolt M8*20
GT250-22 Clutch static disc
GT250-23 Bush 212*D8*6
GT250-24 Loop
GT250-25 Gear box assy.
GT250-26 V shape upper handle

assy.
GT250-27 spanner
GT250-28 Flat washer 212
GT250-29 Bolt M12*75
GT250-30 Upper fix plate
GT250-31 Lower fix plate
GT250-32 Square shape lower

handle
GT250-33 Bolt M8*25
GT250-34 Bolt M12*75
GT250-35 Bracket
GT250-36 Nut M8
GT250-37 Bolt M12*60
GT250-38 Spring 912
GT250-39 Bolt M12
GT250-40 Cotter 93*25
GT250-41 Falt washer 210
GT250-42 Wheel
GT250-43 Plough iron




GT250-44 Left blade
GT250-45 Lock pin 25.4
GT250-46 Pin 210*40
GT250-47 Inner Blade Bracket
GT250-48 Right blade
GT250-49 Outter Blade Bracket
GT250-50 Side disc
GT250-51 Bolt M6*12
GT250-52 Flat washer a6
GT250-53 Blade guard
GT250-54 Right blade guard
GT250-55 Left blade guard
GT250-56 Bolt M8*16
GT250-57 Self lock nut M8
GT250-58 Rainforced plate
GT250-59 Self lock nut M6
GT250-60 Extra big size washer 228*39*3
GT250-61 Bolt M8*30
Spare parts list for GT250C
S/N NAME SPEC.
GT250-26,001 Throttle cable
GT250-26,002 Bolt M6*45
GT250-26,003 Flat washer 26
GT250-26,004 Throttle control
GT250-26,005 Nut M6
GT250-26,006 Handle
GT250-26,007 Rubber handle
GT250-26,008 Cable holder
GT250-26,009 Nut M5
GT250-26,010 Bolt M5
GT250-26,011 Clutch lever
GT250-26,012 Cluch cable




